P-25-GIACPL-EIA-SUGAR-720224

SUMMARY OF ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF SUGAR FACTORY FROM
5,500 TO 9,000 TCD & CO-GENERATION PLANT
FROM 32 TO 39 MW

BY

GANGAMAI INDUSTRIES AND
CONSTRUCTIONS LTD.

AT: HARINAGAR, NAJIK BABHULGAON,
POST: RAKSHI, TAL.: SHEVGAON, DIST.: AHMEDNAGAR,
MAHARASHTRA STATE

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

ST e,

e

NABET

AUGUST - 2025




Operation : Harinagar, Najik Babhulgaon, Post : Rakshi, Tq.Shevgaon, Dist. Ahmednagar (M.S.)-414502, Tel.: (02429) 217255, 217309
[...]
232/1, 233/1, 240, 528/1, 528/2, 528/3, 529, Harinagar, Najik Babhulgaon, Post: Rakshi, Tal.:
Shevgaon, Dist.: Ahmednagar, Maharashtra State.

1) THE PROJECT

Gangamai Industries And Constructions Ltd., (GIACL) located at Gat No. 210/5, 222/2,
222/3, 223/1, 224/1, 224/2, 228/1/1, 228/2, 228/2/1, 228/3, 228/3/1, 232/1, 233/1, 240, 528/1,
528/2, 528/3, 529, Harinagar, Najik Babhulgaon, Post: Rakshi, Tal.: Shevgaon, Dist.:
Ahmednagar, Maharashtra State. Industrial Site is at 6.95 Km from Shevgaon on NE and at
255 Km from Mumbai on NE direction. Existing cane crushing capacity of the sugar factory is
about 5,500 TCD. First 2,500 TCD crushing season for sugar factory was done in year
2010.The proposed Expansion of Sugar Factory from 5,500 to 9,000 TCD & Co-generation
Plant from 32 to 39 MW would be in existing 5,500 TCD Sugar Factory & 32 MW Co-
generation Plant & 400 KLPD Distillery premises.

As per the provisions of “EIA Notification No. S.O. 1533 (E)” dated 14.09.2006; the sugar
factory & cogeneration plant comes under Category ‘B’ activity 5(j), 1(d) respectively & the
application is submitted at ‘State Expert Appraisal Committee (SEAC); Mumbai, Maharashtra’
for grant of ToRs. Proposed project would be formulated in such a fashion and manner so that
the utmost care of Safety Norms and Environment Protection shall be taken. Details of capital
investment are given in following table.

Table 1. Project Investment Details

No . . Capital Investment (Rs. Cr)
. Industrial Unit Existing | Proposed | Total
1 Sugar Factory & Co-gen Plant 209.54 82 291.54
2 | Distillery 143.60 - 143.60
Total | 353.14 82 435.14

2) THE PLACE

Total land area acquired by the GIACL is 33.86 Ha. Proposed expansion shall be carried out at
existing premises of GIACL. Total built up area after expansion will be 11.97 Ha. A no
objection certificate for the expansion project has been obtained from the Najik Babhulgaon
Grampanchayat. Refer Appendix — A of EIA report for plot layout plan of GIACL. Detailed

area break-up is presented at table 2.

Table 2. Area Break up

No List of area Existing Expansion Total

1 |Total Plot Area 3,30,661 7,963 3,38,624

2 [Total Ground Coverage Area
Sugar & Co-gen 62,967.65 3,136 66,103.65
Distillery 20,114.22 - 20,114.22
Other Amenities 32,546.55 1000 33,546.55
Total built up Area 1,15,628.42 4,136 1,19,764.42

3 |Parking Area 50,797 - 50,797

1




No List of area Existing Expansion Total
15% 15%
4 |Area Under Road 29,261 -- 29,261
1,11,918 -- 1,11,918
5 |Green Belt Area 33% 33%
6 [Total Open Area 23,056.58 26,883.58

3) THE PROMOTERS

GIACL promoters are well experienced in the field of Sugar Factory, Co-gen Plant & Distillery
and have made a thorough study of entire project planning as well as implementation schedule.

The names and designations of the promoters are as under-

Table 3. List of Promoters

Shri Vishnu S. Khedekar

Sr. No. Name Designation
1. Shri Padmakar H. Mulay Chairman
2. Shri Ranjeet P. Mulay Managing Director
3. Shri Sameer P. Mulay Director
4.

Chief Financial Officer

4) THE PRODUCTS

The details of products that are being manufactured under existing Sugar Factory, Co-gen Plant
& Distillery as well as those to be manufactured under Sugar Factory & Co-gen Plant expansion

are represented in following table

Table 4. List of Products & By-product

. . Product & By- Quantity (MT/M)
e products Existing | Proposed Total
Sugar (10.5%)* 17,250 11,100 28,350
© Sugar f?gg(’)rlgD Molasses (4%)* 6,600 4,200 10,800
: t
000 TCD) . |[Bagasse (30%)* 49,500 31,500 81,000
Pressmud (4%)* 6,600 4,200 10,800
Co-gen ..
(Expansion 32 to 39 MW) Electricity (MW) 32 7 39
RS / ENA/ Ethanol 150 -- 150
Ethanol
Distillery E;g;;;lo (Under| 55 - 250
Existing 400 KLPD
(Existing ' [CO, Gas 249 - 249
Fusel Oil 0.64 - 0.64

S) THE PURPOSE

*  Sugar factory is the 2" largest agro-based industry in the Country.
*  Maximum utilization of sugarcane in command area tho’ sugar factory expansion.
* Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

e Sugar industry is instrumental in resource mobilization, employment generation, income

generation and in creating social infrastructure in command area




6) MANUFACTURING PROCESS

Figure 1.Integrated Manufacturing Process Operations

S T O R e T 1

! Sugar Factory ;

' : X

1 Weighment & Cane 1 To Grid

1 . I D I 00 O, O, ko o 3 O 1aric

L Preparation J 1 Cogeneration Plant [

1 1 ] 1

1 \| 1 1 1

Ve e = = 1

: Cane Milling/ Crushing ;IBT:?S : = Boiler . = Turbines e

I (R e |

l 1 e g ol Lt o T o St e o i e

: - h 4 " 1 —> Ash —> Ash to Brick Manufacturers Factory

: Juice Extraction & 1 PreseMua (4%) > _As Manure

1L Clarification JRT L, Ashto

! v |iDistillery Unit (ISR 1> Brick Making
1

:[ Juice Sulphitation ] : ! . i 1 Powder

1 1 Conc. Sperit Wash | ——D er > (Manure/

! l ! : PRECERE : : Incineration)

1 g 1 1

: Syrup Boiling i I MEE I—l—) Condensate

. J Py to Recycle

I I ash 1.

1 1

: J r\flr_'ug:;%.s.r-s {4%) | Bio-methanation

s N 1! Raw S;.\ent\-.-a.ah'r \

: Centrifuging 1! At i

L 7 ¥ : Fermentation Distillation |——] St;‘:a C; :

: [ ) : I Alcohol = :

\ Storage of Sugar bt :

1 L a4

1

7) ENVIRONMENTAL ASPECTS

GIACL has implemented an effective ‘Environmental Management Plan’ and various aspects

of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Details of water usage & effluent in existing and proposed activities are as follows-

Table 5. Water Consumption for Sugar Factory & Co-gen Plant (M3/Day)

No. Description Existing (M3/D) After Expansion (M3/D)
A |Domestic #17 #107
B [Industrial
Process *1624 *3105
Cooling Makeup *796 *1116
Boiler Makeup 408 (*241 + *167) #480
DM Backwash *82 *100
Lab & Washing *5 *10
Ash Quenching *) *4
Industrial Use 2917 (%2750 + ¥167) 4815 (*480 + *4335)
(94% Recycle) (90% Recycle)
C |Green Belt 295 595
D Grand Total| 3029 (*184+%2750+ 95) 5017 (*587+*%4335+ %95)
Fresh Water Consumption (100 Lit/ 30 Lit / MT of Cane 53 Lit / MT of Cane
MT of Cane Crushed)

Note: : # - Fresh water taken from Jayakwadi Dam, * - Actual Sugar Cane Condensate, $ - STP Treated

Effluent, Q — ETP Treated Effluent.




Table 6. Water Consumption for Distillery Unit (M*/Day)

No Description Existing 400 KLPD
During Crushing Non-Crushing
Domestic #17 #17
2 |Industrial
Process *3174 *3174
Cooling Makeup 560 (*21 + *255 + #284) 560 (*21 +#539)
Boiler Makeup #96 #96
DM Plant #20 #20
Lab & Washing #0 #20
Ash quenching #s #3
Industrial Use 3873 (7423 + #3195 + *255) | 3873 (678 + *3195)
(89% Recycle) (93% Recycle)
3 Grand Total | 3890 (440 + *3195 + *255) 3890 (695 + *3195)
Norm: Fresh Water @ 10 1 KL/KL 1.7 KL/KL
KL / KL Alcohol.

Note: : # - Fresh water taken from Jayakwadi Dam, * - Actual Sugar Cane Condensate, # - Distillery
CPU treated Effluent

b. Effluent Treatment

Effluent generated from proposed Sugar & Co-gen in table No. 7 & Distillery unit is given in
table No 8.
Table 7. Effluent Generation from Sugar Factory & Co-gen Plant (M3/Day)

No Description Existing After Expansion Disposal
1 [Domestic 14 86 Existing STP
2 [Industrial
Process 214 319 Treated in existing &
Cooling Makeup 80 106 prpposed ETP having
- primary, secondary &
Boiler Makeup 82 101 tertiary treatment
DM Backwash 82 100
Lab & Washing 5 10
Industrial Total 463 636
Effluent Generation (Norm : 81 71
200 L/Tonne of cane crushed)
Table 8. Effluent Generation from Distillery (M3/Day)
No Description Existing Disposal
1 Domestic 14 Treated in Existing STP
2 Industrial
3 Process Raw Sp. Wash- 3200 | Raw Spent wash shall be treated in Bio-
(Fermentation & | Conc. Spentwash- 304 | methanation plant followed by concentration
Dilution) in MEE. The concentrated spent wash shall
be forwarded for drying and dry powder will




No Description Existing Disposal

be mixed with boiler ash during crushing
season to form manure and powder shall be
bagged and sold during non-crushing season.
OR

During no demand period, the either
spentwash powder or conc. spentwash will
be directly burnt into incineration boiler.

Sp. Lees- 548 Other effluent (3399) viz. MEE Condensate,
MEE Condensate- 2736 | spent lees, cooling blow down, boiler blow
Cooling Make up 56 down, lab & washing shall be forwarded to
Boiler Make up 19 existing distillery CPU which is duly
DM Plant 20 upgraded under expansion. Treated effluent
- shall be recycled in process to achieve ZLD
Lab & Washing 20
of process effluent.
3 Grand Total Other Effluents — 3399
Conc. Spentwash- 304
Norm: Spent wash (0.76 KL/KL)
Generation 8
KL/KL of
Alcohol.

i) Domestic Effluent

Domestic effluent generated from existing complex is to the tune of 100 CMD. Same is being
treated in existing Sewage treatment Plant (STP) having Capacity 200 KLD. After
implementation of expansion project, total domestic effluent from GIACL campus shall be 100
CMD (86 CMD from Sugar Factory & Co-Gen Plant and 14 CMD from distillery) same shall
be treated in existing STP

ii) Industrial Effluent

Total trade effluent generated from existing Sugar Factory & Co-gen Plant is 463 CMD. Same
is treated in existing Effluent Treatment Plant (ETP) having capacity 1000 M*/D provided on
site comprising of primary, secondary & tertiary unit operations. Presently, treated effluent from
ETP is used for development of green belt. After expansion activity, treated effluent from Sugar
Factory & Co-gen Pant @ 636 CMD same shall be treated in existing ETP having capacity 1000
M?/D. Treated effluent will be reused for green belt in own factory premises and for irrigation
purpose. Flow chart of sugar factory ETP (Existing) and CPU (Existing) is presented at figure —
2 & 3.

Effluent generated from existing distillery, total raw spentwash is generated @ 3200 M*/D,
same is concentrate in Multiple effect evaporator (MEE) and the conc. spentwash @ 304 MT/D
(0.76 KL/KL of alcohol). The concentrated spent wash shall be forwarded for drying and dry
powder will be mixed with boiler ash during crushing season to form manure and powder shall
be bagged and sold during non-crushing season. OR During no demand period, the either
spentwash powder or conc. spentwash will be directly burnt into incineration boiler. Other
effluents viz. spent lees @ 548 M*/D, MEE condensate @ 2736 M?/D and other effluents @
115 M*/D treated in CPU under distillery unit. Refer figure 5 for the same. Treated water from
CPU to the tune of 3165 M?/D is reused in process and cooling makeup, thereby achieving
Zero Liquid Discharge (ZLD).



Figure 2. Flow Chart of Existing Sugar Factory ETP (Capacity: 1000 CMD)

Inlet

[25X25X 1.7 M)
L+

Screen Chamber
{2 X5 X 1.5M)

Grit Chamber (2 Nos.)

Oil & Grease Chamber
(2.5X2.5X1.7M)

Sec. Clarifier
(9 Dia.X 2.5 M)

—

Balancing Tank
(8X 10X 1.7 M)

Equilization Tank
(12X 10X 1.7 M)

Aeration Tank-|
(10X 12X 4 M)

Pri. Clarifier
(10 Dia.X 3 M)

Anaerobic

Digester
(16 Dia. X
8.5M)

| Anaerobic Tank Lamella Clarifier Anaerobic Tank el
(12X 12X 4 M) (5X5X3 M) (12X 12X 4 M)
Sec.‘CIarifier Apration Tankl
(9 Dia.X2 M) (10X 12X 4 M)
Mo | Para Uinit Inlet Crutlet
—O_O— T"::;e:;ﬁ‘;t?::}"k [— To lrigation Furpose ; E;D rn-g-ﬂit 20-.‘?0-;11:- c?J-::]
3 BOD vt 1000-1500 < 100
PSF ACF 4 | 1Ds mafit | 1800-2200 | <2100
50 MY/Hr, 50 M3/Hr. 5 | ss it 20-30 | <100
Figure 3. Flow Chart of Existing Sugar CPU (Capacity: 1920 CMD)
Filtrate
from FP P T T T e A
Inlet J/ I RAS DAF :
| 45@X065M i
Equalizati Anaerobi s ;
qualization na‘ero ic Asration tank I
Tank > Filter g X 6.8 X4 M ;
T72X54X4M 7.2X54X4M : :
1
1
- -——— 3
Excess Sludget RAS
v
Filtrate to Ep
Equalization Tank l
Sludge to Disposal
Treated ;
For P Wat:r Tank Intermediate Tank |_
Reuse _ 12X35%X2M |
7.4X 3.5X 2M
No | Parameters | Unit Inlet Outlet Noite:
1. |pH - 5-6 7-8 MMEF : Multi Media Filter
2. |COD (mg/l) | mg/lit |2,000-3,500| <S50 ACF: Activated Carbon Filter
3. [BOD (mg/l) | mg/lit |1,000—2,000| <30 RAS: Return Activated sludge
4. |TDS {rngﬂ) mg/lit 1,500-2,500( <100 DAF: Dissolved Air Floatation
5. [SS (mg/l) | mg/lit| 300 - 500 <30 FP: Filter Press




Figure 4. Flow Chart of Existing Distillery CPU (Capacity: 2000 CMD)

FP Filtrate

RO Feed Tank
(15.24 X 2.58 X 3.04 M)

Neutralization Tank
(15.24 X 2.58 X 3.04 M)

Inlet

Cooling Tower
Blow down
PWS Tank- 1
7.92 X 4.69 X 4.57M)

!

¥
Sludge to FP
Evaporation Feed Tank RO Reject Tank
(4.3 X3.05X4.57M) RAS
"""" )
1
1
1
1
1
:
1
To Reuse !
TP S T st Toutiet] 4 FExcess Sludge  k-=mmmmmmmeo e oo >
el = - - Filtrate t Sludge to Not e
2 |coD (me/L)| me/iit 3,500 - 4,000] <50 rateto e
3 |BOD (mg/L)|_mg/lit |2,000-2,500] <30 Equalization “ Disposal 3’:_‘2;:’;!”‘“" Filter
4 |TDS (mg/L) | mg/lit |2,000-3,000] <100 Tank PWS: Permeate Water Storage

Figure 5. Flow Chart of Existing Distillery CPU (Capacity: 700 CMD)

Filtrate
from FP

Inlet

A
1
Tertiary Clarifier Pri. Clarifier :
6M@X3.4M EMPXSM |
L

]

[}

|

1

For
Reuse o
Excess
Lemm oy
Sludge ),
Ll TP, u S I L e > RAS
Excess Sludge h
No Para Unit Inlet Outlet Filtrate to 4
2 CGD{I‘DQ&L ‘me/lit |3.500- 4,000] <50 | FAS: Return Activated sludge Collection
3 Q‘OD{"B.&]. meg/lit |2,000- 2,500 <30 TWT: Treated Water Tank Tank
4 [TDS (mg/L) | me/iit [2.000- 3,000] < 100 | FP- Filter Press sludge to Disposal




Figure 6. Flow Chart of Existing Distillery CPU (Capacity: 1400 CMD)

Inlet

L)

Equalization Tank

11.96 X 4.57 X 4.57 M

Neutralization

Tank

478 X457 X457 M

RO Feed Tank
478X 457 X4.57TM

RO RWT
4,57 X 3.58
X 4.57M

For PWST "
Reuse 11.96 X4.57 X4.57T M -
No| Para. Unit Inlet Outlet
1 |pH 5-6 7-8
2 [cop (mg/L) | me/lit [3,500 - 4,000] <50 Note:
3 |BOD (me/L)| me/lit |2,000 - 2,500 < 30 PWST: Permeate Water Storage Tank
4 [0S (mg/L) | me/lit [2,000-3,000] < 100 RWT: Reject Water Tank
Figure 7. Flow Chart of Existing STP (Capacity 200 KLD)
FP Filtrate
Equalization ) :
Inlet Tank- | .| Aeration Tank- | >
100 M3/D B ] :
/ (7X4.15X3.6 M) £ FAZARSLHM
|
L, ) : Mo
RAS |
Grit Chamber 0 & G Tank : i
Equalization - i
(3.4X1.5X3.6M) (3.4X1.5X3.6 M) o qTank- 1 Aeration Tank- Il o
(7X4.15X3.6 M) . (7X3.4X3.6M) !
i 1
gmmmmmmmmmmmmmaae .
RAS |
1
Treated Storage . i
Irri;?;ion — Tank ¢ < Filter Feed Tank Settling Tank |
95 M3/D (7X3.6X3.6 M) (243253 601) (7X4X36M) !
: 1
e >
Excess Siudgelu RAS
. v
No. | Parameter | Unit Inlet Outlet Filtrate to P
1 |pH — 6.0-85 | 6.0-85 Equalization Tank
2 |cop mg/lit | 400-500 | <50 | note: l
3 |BOD mg/lit | 250 -300 <30 RAS: Return Activated Sludge .
4_|Tss mg/lit | 150-250 | <30 | FP: Filter Press Sludge to disposal

B. Air Emissions

Under existing Sugar Factory & Co-gen Plant, boilers of 140 TPH & 30 TPH capacities are
already installed. Under expansion, existing 140 TPH and 30 TPH boilers will be modified to
160 TPH and 40 TPH respectively. Steam required after expansion will be taken from existing
modified boilers. Bagasse will be used for the same. Common stack of 76 M along with ESPs

are provided for each boilers.




Table 9. Details of Boilers and Stack in GIACL

. L. Sugar & Co-gen Distiller,
No Description gExisting i Existingy
1 Boiler Capacity 160 40 40
(TPH) (Existing 140 TPH (Existing 30 TPH
Boiler to be modified Boiler to be
to 160 TPH) modified to 40 TPH)
Sp.wash + Bagasse
2 | Fuel type Bagasse Bagasse /Coal
Existing- 1360 Existing- 290
3 | Fuel Qty., (MT/D) | Additional- 600 Additional- 190 304+375/150
Total- 1920 Total- 480
4 | MOC RCC RCC
5 | Shape Round Round
6 | Stack Height (M) 76 81
7 | Diameter (M) 4 4
8 | APC Equipment ESP | ESP ESP
Table 10. DG Sets Details
No Description Existing Proposed

1 | Capacity (KVA) 500 320 750

2 | Fuel type HSD HSD HSD

3 | Fuel Qty 80 Lit/Hr 40 Lit/Hr 120 Lit/Hr

4 | MOC M.S. M.S. M.S.

5 | Shape Round Round Round

6 | Stack Height (M) 5.5 Meters 5.5 Meters 6 Meters

7 | Diameter (M) 0.15 0.15 0.15

. Acoustic Acoustic Acoustic
8 | APC Equipment Enclosure Enclosure Enclosure

Note: Under expansion activity, 320 KVA DG set will be discontinued and new 750 KVA DG will be
installed. Hence, only 500 KVA & 750 KVA DG sets will be operated after expansion

C. Noise Pollution Aspect

Noise is normally defined as objectionable or unwanted sound, which is without agreeable
quality and essentially non-euphonious. Concern on noise depends upon the noise level near
the source, on the work environment and near the residential zone. Earlier, noise was
summarized to be exclusively an occupational problem. But, since the effects are found also
on people who are not directly involved, it has acquired wider dimension. Hence, it is necessary
to know the noise levels near the sources as well as near the residential colonies.

1. Sources of Noise

i. The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii. Adequate green would be developed in phase wise manner in and around the industry. So
that it would further attenuate the noise levels.



2.

Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

Table 11. Details of Hazardous Waste

No. Category Quantity Disposal
Existing After
Expansion
1 |(5.1) Used / Spent Oil 25 Lit./A 35 Lit./A Burnt in own boiler

E. Solid Wastes

Tablel2. Solid Waste Generation & Disposal

No Unit Type Quantity MT/M) Disposal
Existing | After Expansion
1 Sugar Factory & | ETP Sludge 12 18 Used as Manure
Co-gen Plant Boiler Ash 1485 2160 Brick
Boiler Ash 1950 - manufacturing
2 | Distillery Yeast Sludge 2520 - Used as Manure
CPU Sludge 90 --

F. Odor Pollution

There are number of odour sources in sugar factory & distillery, which include molasses
handling and storage, bacterial growth in interconnecting pipes & unattended drains. The
measures adopted under existing unit for controlling the same are proper housekeeping, sludge
management in biological ETP units, steaming of major pipe lines, regular use of bleaching
powder in the drains, efficient handling, prompt & proper disposal of pressmud. Under
distillery project, spent wash shall be carried through closed pipeline and concentrated in MEE.
Hence, odor nuisance due to spent wash storage activity will be entirely eliminated. To abate
the odor nuisance, the GIACL has a concrete planning which includes following steps and

actions-

1. Collection of waste yeast sludge from fermentation section in a closed system and its
immediate and proper disposal.

2. Reduced volume of effluents (spentwash, spent leese) by adopting strategic approaches
such as use of the effluents back in process under Reduce-Reuse-Recycle planning.

3. Closed and online system for carrying spentwash to the treatment units, boiler etc.

4. Suitable plantation of fragrant species in and around the treatment units, which can
minimize undesirable smells.

5. Ttis proposed to provide covered fermentation and tapping of CO» gas.

6. Adoption of GMPs (Good Management Practices).

7. Arranging awareness and training camps for workers.

8. Use of PPE like masks at odour prone areas.

9. Proper House Keeping

10. Prompt Sludge Management in Biological Treatment Units, Efficient handling

1

1. Prompt and proper disposal of Press mud

10



G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed expansion of Sugar Factory and Co-gen Plant.

H. Environmental Management Cell (EMC)

GIACL is already having an EMC functioning under its Sugar Factory & Co-generation Plant.
Members of the EMC are well qualified and experienced in their concerned fields. This cell
shall be further augmented suitably under proposed expansion of Sugar Factory and Co-gen
Plant. EMC members are as under.

Table 13. Environmental Management Cell of GIACL